



NEW ZEALAND WOOL TESTING AUTHORITY LTD

22 Bridge Street, PO Box 12065, Ahuriri, Napier 4144, New Zealand
Telephone (06) 835-1086, Facsimile (06) 835-6473, E-mail: testing@nzwta.co.nz

Date 12 Apr 2019

IWTO COMBINED TEST CERTIFICATE

Test No 1-01276578.J0

Brand:

G6866

Greasy Wool

Gross Mass : 19346 kg

Declared Tare : 121 kg

Nett Mass : 19225 kg

Client ref : G6866

Total Bales : 121

Yield Test Results

(IWTO 31)

See attached for lot details.

Wool Base (IWTO-19) (20 samples tested) : 67.04 %

Vegetable Matter Base (IWTO-19) : 0.1 %

Range 0.0 % to 0.2 % (Including 0.00 % Hard Heads and Twigs)

Calculated Commercial Yields % kg

IWTO Scoured Yield at 16% Regain 79.7 15320

Fibre Fineness Airflow (IWTO- 28)

Mean Fibre Diameter (22 specimens) : 32.0 microns

Range 31.0 to 34.2 microns

Colour (IWTO- 56) ****COLOUR RESULTS EXPIRED****

D65/10; X: 64.8 Y: 68.1 Z: 56.4 Y-Z: 11.7

C/2(w); X: 62.9 Y: 64.2 Z: 61.8 Y-Z: 2.4

(2118) To verify, go to <http://www.nzwta.co.nz/certificate-verification/> and enter the following code: **ele-4p0-1ez**



The ORIGINAL and any OFFICIAL COPY of this Certificate are issued in accordance with the stated Test Method(s) and any directly associated Regulations. By authorising the application of the NZWTA Ltd Seal, we hereby certify that the test results are within the precision limits of the Test Method(s) declared. As far as is permissible by law, no other warranty is expressed or implied. On request, NZWTA Ltd will make available sampling, weighing and/or testing details to any bona fide bearer or transferee of this Certificate. Photocopies and other reproductions are NOT recognised as Certificates. THIS CERTIFICATE SHALL BE RENDERED VOID IF AMENDED OR ALTERED. ALL RIGHTS RESERVED.



IANZ
ACCREDITED LABORATORY

Jane K Q
Chief Executive Officer

M Coanswick
Key Technical Person



扫描全能王 创建



NEW ZEALAND WOOL TESTING AUTHORITY LTD

22 Bridge Street, PO Box 12065, Ahuriri, Napier 4144, New Zealand
Telephone (06) 835-1086, Facsimile (06) 835-6473, E-mail: testing@nzwtia.co.nz

Date 12 Apr 2019

Brand:

G6866

IWTO COMBINED TEST CERTIFICATE

Test No 1-01276578 J0

Greasy Wool

Client ref : G6866

Total Bales : 121

Gross Mass : 19346 kg
Declared Tare : 121 kg
Nett Mass : 19225 kg

Lab	Test Number	Bales	Nett Weight
SGS	2-51683316-P3	16	2252
SGS	3-51680068-P1	7	1049
SGS	3-51682440-P0	13	1896
WTA	1-01243593.P9	15	2538
WTA	1-01261857.P5	27	4879
WTA	1-01264051.P2	7	1175
WTA	1-01266966.P9	6	768
WTA	1-01266972.P7	5	655
WTA	1-01268753.P9	16	2754
WTA	1-01274340.P7	9	1259

(2118) To verify, go to <http://www.nzwtia.co.nz/certificate-verification/> and enter the following code **ele-4p0-1ez**

The ORIGINAL and any OFFICIAL COPY of this Certificate are issued in accordance with the stated Test Method(s) and any directly associated Regulations. By authorising the application of the NZWTA Ltd Seal, we hereby certify that the test results are within the precision limits of the Test Method(s) declared. As far as is permissible by law, no other warranty is expressed or implied. On request, NZWTA Ltd will make available sampling, weighing and/or testing details to any bona fide bearer or transferee of this Certificate. Photocopies and other reproductions are NOT recognised as Certificates. THIS CERTIFICATE SHALL BE RENDERED VOID IF AMENDED OR ALTERED. ALL RIGHTS RESERVED.



IANZ
ACCREDITED LABORATORY

Jack K
Chief Executive Officer

M. Coomack
Key Technical Person



扫描全能王 创建